

WADLEY REGIONAL MEDICAL CENTER
THERAPEUTIC INTERCHANGE LIST
THERAPEUTIC GROUP SORT
2/8/2017

Generic Drug Prescribed or CLASS	Brand Drug Prescribed	Formulary Interchange
ANTIFUNGALS		
Anidulafungin	Eraxis	Mycafungin dose per indication
Caspofungin	Cancidas	Mycafungin dose per indication
ANTI-INFECTIVES		
Ampicillin PO	Principen	Amoxicillin PO (same dose and frequency)
Ticarcillin/clavulanate	Timentin	Zosyn, pharmacy to dose
Cefadroxil 1 gm Q12H	Duricef	Cephalexin 1 gm Q6H
Cefadroxil 1 gm Q24H	Duricef	Cephalexin 500mg Q6H
Cefadroxil 500mg Q12H	Duricef	Cephalexin 500mg Q6H
Cefadroxil 500mg Q24H	Duricef	Cephalexin 250mg Q6H
Cefaclor 250mg Q8H	Ceclor	Cefuroxime 250mg Q12H
Cefaclor 500mg Q8H	Ceclor	Cefuroxime 500mg Q12H
Cefaclor CD 375mg	Ceclor CD	Cefuroxime 250mg
Cefaclor CD 500mg	Ceclor CD	Cefuroxime 500mg
Cefaclor Susp	Ceclor	Cefprozil Susp
Cefprozil 250mg PO Q8-12H	Cefzil	Cefuroxime 250mg PO Q12H
Cefprozil 500mg PO Q12H	Cefzil	Cefuroxime 500mg PO Q12H
Cefprozil 500mg PO Q24H	Cefzil	Cefuroxime 250mg PO Q12H
Cefuroxime Susp	Ceftin	Cefprozil Susp
Cefditoren 200mg Q12H	Spectracef	Cefdinir 300mg Q12H
Cefditoren 400mg Q12H	Spectracef	Cefdinir 300mg Q12H
Cefpodoxime	Vantin	Cefdinir, pharmacy to dose
Ceftibuten 400mg PO Q24H	Cedax	Cefdinir 300mg PO Q12H
Doripenem	Doribax	Meropenem, pharmacy to dose
Ertapenem	Invanz	Meropenem, pharmacy to dose
Imipenem/cilastatin	Primaxin	Meropenem, pharmacy to dose
Ciprofloxacin IV or PO	Cipro	Levaquin, pharmacy to dose
Moxifloxacin IV or PO	Avelox	Levaquin, pharmacy to dose
BLOOD FORMULATION AND COAGULATION		
		EI = elemental iron
Carbonyl Iron 45 mg (=45mg EI)	Feosol	Ferrous Sulfate 325 mg (=65mg EI)
Ferrous Fumarate 325 mg (=106 mg EI)	Ferrets, Ferrocite, Hemocyte	Ferrous Sulfate 650 mg (=130 mg EI)
Ferrous Fumarate 456 mg (=150 mg EI)	Ferrimin 150	Ferrous Sulfate 650 mg (=130 mg EI)
Ferrous Fumarate 160 mg (=50 mg EI)	Ferro-Sequels	Ferrous Sulfate 325 mg (=65 mg EI)
Ferrous Sulfate Exsiccated 142 mg (=45 mg EI)	Slow FE	Ferrous Sulfate 325 mg (=65 mg EI)
Polysaccharide Iron Complex 50 mg (=50 mg EI)	NovaFerrum 50	Ferrous Sulfate 325 mg (=65 mg EI)
Polysaccharide Iron Complex 150 mg (=150 mg EI)	Ferrex 150, Nu-Iron	Ferrous Sulfate 650 mg (=130 mg EI)
Iron Sucrose 50-100 mg	Venofer	Ferrlecit 62.5mg IVPB (for up to 16 doses)
Iron Sucrose 200 mg	Venofer	Ferrlecit 125mg IVPB (for up to 8 doses)
Iron Sucrose 300 mg or more	Venofer	Do Not Substitute

WADLEY REGIONAL MEDICAL CENTER
THERAPEUTIC INTERCHANGE LIST
THERAPEUTIC GROUP SORT
2/8/2017

Generic Drug Prescribed or CLASS	Brand Drug Prescribed	Formulary Interchange
Filgrastim	Neupogen	Granix (peg-filgrastim) same dose
CARDIOVASCULAR		
Benazepril 5 mg	Lotensin	Lisinopril 5 mg
Benazepril 10 mg	Lotensin	Lisinopril 10 mg
Benazepril 20 mg	Lotensin	Lisinopril 20 mg
Benazepril 40 mg	Lotensin	Lisinopril 40 mg
Fosinopril 10 mg	Monopril	Lisinopril 10 mg
Fosinopril 20 mg	Monopril	Lisinopril 20 mg
Fosinopril 40 mg	Monopril	Lisinopril 40 mg
Moexipril 7.5 mg	Univasc	Lisinopril 10 mg
Moexipril 15 mg	Univasc	Lisinopril 20 mg
Perindopril 2 mg	Aceon	Lisinopril 5 mg
Perindopril 4 mg	Aceon	Lisinopril 10 mg
Perindopril 8 mg	Aceon	Lisinopril 20 mg
Quinapril 5 mg	Accupril	Lisinopril 5 mg
Quinapril 10 mg	Accupril	Lisinopril 10 mg
Quinapril 20 mg	Accupril	Lisinopril 20 mg
Quinapril 40 mg	Accupril	Lisinopril 40 mg
Trandolopril 1 mg	Mavik	Lisinopril 10 mg
Trandolopril 2 mg	Mavik	Lisinopril 20 mg
Trandolopril 4 mg	Mavik	Lisinopril 40 mg
Candesartan 4 mg	Atacand	Losartan 25 mg
Candesartan 8 mg	Atacand	Losartan 50 mg
Candesartan 16 mg	Atacand	Losartan 100 mg
Candesartan 32 mg	Atacand	Losartan 100 mg
Eprosartan 400 mg	Tevetan	Losartan 25 mg
Eprosartan 600 mg	Tevetan	Losartan 50 mg
Eprosartan 800 mg	Tevetan	Losartan 100 mg
Irbesartan 75 mg	Avapro	Losartan 25 mg
Irbesartan 150 mg	Avapro	Losartan 50 mg
Irbesartan 300 mg	Avapro	Losartan 100 mg
Olmesartan 5 mg	Benicar	Losartan 25 mg
Olmesartan 10 mg	Benicar	Losartan 50 mg
Olmesartan 20 mg	Benicar	Losartan 100 mg
Telmisartan 20 mg	Micardis	Losartan 25 mg
Telmisartan 40 mg	Micardis	Losartan 50 mg
Telmisartan 80 mg	Micardis	Losartan 100 mg
Valsartan 40 mg	Diovan	Losartan 25 mg
Valsartan 80 mg	Diovan	Losartan 50 mg
Valsartan 160 mg	Diovan	Losartan 100 mg
Valsartan 320 mg	Diovan	Losartan 100 mg
Fluvastatin 20 mg (Low intensity)	Lescol	Pravastatin 10 mg (Low intensity)
Fluvastatin 40 mg (Low intensity)	Lescol	Pravastatin 20 mg (Low intensity)
Fluvastatin 80 mg (Moderate intensity)	Lescol	Pravastatin 40 mg (Moderate intensity)
Lovastatin 10 mg (Low intensity)	Mevacor	Pravastatin 10 mg (Low intensity)
Lovastatin 20 mg (Low intensity)	Mevacor	Pravastatin 20 mg (Low intensity)
Lovastatin 40 mg (Moderate intensity)	Mevacor	Pravastatin 40 mg (Moderate intensity)

**WADLEY REGIONAL MEDICAL CENTER
THERAPEUTIC INTERCHANGE LIST
THERAPEUTIC GROUP SORT
2/8/2017**

Generic Drug Prescribed or CLASS	Brand Drug Prescribed	Formulary Interchange
Lovastatin 80 mg (Moderate intensity)	Mevacor	Pravastatin 80 mg (Moderate intensity)
Pitavastatin 1 mg (Low intensity)	Livalo	Pravastatin 20 mg (Low intensity)
Pitavastatin 2 mg (Moderate intensity)	Livalo	Pravastatin 40 mg (Moderate intensity)
Pitavastatin 4 mg (Moderate intensity)	Livalo	Pravastatin 80 mg (Moderate intensity)
Rosuvastatin 5 mg (Moderate intensity)	Crestor	Atorvastatin 10 mg (Moderate intensity)
Rosuvastatin 10 mg (Moderate intensity)	Crestor	Atorvastatin 20 mg (Moderate intensity)
Rosuvastatin 20 mg (High intensity)	Crestor	Atorvastatin 40 mg (High intensity)
Rosuvastatin 40 mg (High intensity)	Crestor	Atorvastatin 80 mg (High intensity)
Simvastatin 10 mg (Low intensity)	Zocor	Atorvastatin 5 mg (Low intensity)
Simvastatin 20 mg (Moderate intensity)	Zocor	Atorvastatin 10 mg (Moderate intensity)
Simvastatin 40 mg (Moderate intensity)	Zocor	Atorvastatin 20 mg (Moderate intensity)
Simvastatin 80 mg (High intensity)	Zocor	Atorvastatin 40 mg (High intensity)
Ezetimibe and Simvastatin 10/10mg (Moderate inter	Vytorin	Atorvastatin 10 mg (Moderate intensity)
Ezetimibe and Simvastatin 10/20mg (High intensity)	Vytorin	Atorvastatin 20 mg (Moderate intensity)
Ezetimibe and Simvastatin 10/40mg (High intensity)	Vytorin	Atorvastatin 40 mg (High intensity)
Ezetimibe and Simvastatin 10/80mg (High intensity)	Vytorin	Atorvastatin 80 mg (High intensity)
Omega-3 Acid Ethyl Esters	Lovaza	Fish Oil 1000 mg
Colestipol 5 gm packet	Colestid	Cholestyramine (Questran) 4 gm packet
Carvedilol CR 10 mg QD	Coreg CR	Carvedilol 3.125 mg BID
Carvedilol CR 20 mg QD	Coreg CR	Carvedilol 6.25 mg BID
Carvedilol CR 40 mg QD	Coreg CR	Carvedilol 12.5 mg BID
Carvedilol CR 80 mg QD	Coreg CR	Carvedilol 25 mg BID
Chlorothiazide 250 mg tablet	Diuril	Hydrochlorothiazide 25 mg
Chlorothiazide 500 mg tablet	Diuril	Hydrochlorothiazide 50 mg
Methyclothiazide 2.5 mg		Hydrochlorothiazide 12.5 mg
Methyclothiazide 5 mg		Hydrochlorothiazide 25 mg
Trichlormethiazide 1 mg		Hydrochlorothiazide 25 mg
Trichlormethiazide 2 mg		Hydrochlorothiazide 50 mg
Torsemide 20 mg injection	Demadex	Furosemide 40 mg injection
Prazosin 1 mg PO once daily	Minipress	Terazosin 1 mg PO once daily
Prazosin 1 mg PO bid or tid	Minipress	Terazosin 2 mg PO once daily
Prazosin 2 mg PO bid or tid	Minipress	Terazosin 5 mg PO once daily
Prazosin 5 mg PO bid	Minipress	Terazosin 10 mg PO once daily
Prazosin 5 mg PO tid	Minipress	Terazosin 15 mg PO once daily
Prazosin 10 mg PO bid	Minipress	Terazosin 20 mg PO once daily
Doxazosin 1 mg PO once daily	Cardura	Terazosin 1 mg PO once daily
Doxazosin 2 mg PO once daily	Cardura	Terazosin 2 mg PO once daily
Doxazosin 4 mg PO once daily	Cardura	Terazosin 5 mg PO once daily
Doxazosin 8 mg PO once daily	Cardura	Terazosin 10 mg PO once daily
Doxazosin 12 mg PO once daily	Cardura	Terazosin 15 mg PO once daily
Doxazosin 16 mg PO once daily	Cardura	Terazosin 20 mg PO once daily
CNS AGENTS		
Codeine 15 mg/APAP 300 mg	Tylenol #2	0.5 mg tablet of Tylenol #3
Hydrocodone 5 mg/APAP [any] mg	Lortab/Lorcet/Vicodin	Norco 5/325

WADLEY REGIONAL MEDICAL CENTER
THERAPEUTIC INTERCHANGE LIST
THERAPEUTIC GROUP SORT

2/8/2017

Generic Drug Prescribed or CLASS	Brand Drug Prescribed	Formulary Interchange
Hydrocodone 7.5 mg/APAP [any] mg	Lortab/Lorcet/Vicodin	Norco 7.5/325
Hydrocodone 10 mg/APAP [any] mg	Lortab/Lorcet/Vicodin	Norco 10/325
Morphine long acting	Avinza	MS Contin every 12 hours; same TDD
Morphine long acting	Kadian	MS Contin every 12 hours; same TDD
Oxycodone/APAP 10/650 mg	Percocet 10/650	Percocet 10/325 mg
Oxycodone/APAP 2.5/325 mg	Percocet 2.5/325	0.5 tablet of Percocet 5/325 mg
Oxycodone/APAP 7.5/500 mg	Percocet 7.5/500	1.5 tablet of Percocet 5/325 mg
Oxycodone/ASA 5/325 mg	Percodan	Oxycodone 5 mg + ASA 325 mg
Propoxyphene/APAP N-100	Darvocet N-100	Tramadol/APAP 37.5/325 mg
Bupropion XL 150 mg QD	Wellbutrin XL	Bupropion SR (Wellbutrin SR) 150 mg QD
Bupropion XL 300 mg QD	Wellbutrin XL	Bupropion SR (Wellbutrin SR) 150 mg BID
Escitalopram 5 mg	Lexapro	Citalopram 10 mg (Celexa)
Escitalopram 10 mg	Lexapro	Citalopram 20 mg (Celexa)
Escitalopram 20 mg	Lexapro	Citalopram 40 mg (Celexa)
Almotriptan 6.25-12.5 mg	Axert	Sumatriptan 50 mg
Eletriptan 20 mg	Relpax	Sumatriptan 25 mg
Eletriptan 40 mg	Relpax	Sumatriptan 50 mg
Frovatriptan 2.5 mg	Frova	Sumatriptan 50 mg
Naratriptan 1-2.5 mg	Amerge	Sumatriptan 50 mg
Alprazolam XR	Xanax XR	Alprazolam, same TDD divided BID or TID
Oxazepam 10 mg	Oxpram	Lorazepam 0.5 mg
Oxazepam 15 mg	Oxpram	Lorazepam 1 mg
Oxazepam 30 mg	Oxpram	Lorazepam 2 mg
Quetiapine XR	Seroquel XR	Quetiapine IR (TDD divided BID)
Armodafinil 150mg (same frequency)	Nuvigil	Modafinil 200mg (same frequency)
Estazolam 1mg	Prosom	Temazepam 15mg
Estazolam 2mg	Prosom	Temazepam 30mg
Flurazepam 15mg PO at bedtime	Dalmane	Temazepam (Restoril) 15mg PO at bedtime
Flurazepam 30mg PO at bedtime	Dalmane	Temazepam (Restoril) 30mg PO at bedtime
Triazolam 0.125mg	Halcion	Temazepam 15mg
Triazolam 0.25mg	Halcion	Temazepam 30mg
Zolpidem CR 6.25 mg	Ambien CR	Zolpidem 5 mg
Zolpidem CR 12.5 mg	Ambien CR	Zolpidem 10 mg
FLUIDS/ELECTROLYTES/NUTRITION		
potassium chloride powder for oral solution 25 mEq	Klor-Con	Klor-Con powder for oral solution 20 mEq
potassium chloride powder for oral solution 40 mEq	Klor-Con	Klor-Con powder for oral solution 40 mEq
Potassium Chloride oral solution 20 mEq		Klor-Con powder for oral solution 20 mEq
Potassium Chloride oral solution 40 mEq		Klor-Con powder for oral solution 40 mEq
GASTROINTESTINAL		
Alosetron PO	Lotronex	Ondansetron 4 mg IV q4-6h prn N/V

WADLEY REGIONAL MEDICAL CENTER
THERAPEUTIC INTERCHANGE LIST
THERAPEUTIC GROUP SORT
2/8/2017

Generic Drug Prescribed or CLASS	Brand Drug Prescribed	Formulary Interchange
Dolasetron PO	Anzemet	Ondansetron 4 mg
Dolasetron IV	Anzemet	Ondansetron 4 mg IV Q6H PRN N/V
Granisetron IV/PO	Kytril	Ondansetron 4 mg IV Q6H PRN N/V
Palonosetron 2.5 mg IV	Aloxi	Ondansetron 4 mg IV Q6H PRN N/V
Creon 3,000		Zenpep 5,000
Creon 6,000		Zenpep 5,000
Creon 12,000		Zenpep 10,000
Creon 24,000		Zenpep 10,000 x 2
Creon 36,000		Zenpep 10,000 x 3
Ku-Zyme HP		Zenpep 5,000
Pancreaze 4,200		Zenpep 5,000
Pancreaze 10,500		Zenpep 10,000
Pancreaze 16,800		Zenpep 10,000 x 2
Pancreaze 21,000		Zenpep 10,000 x 2
Pancrelipase 5,000		Zenpep 5,000
Pertzye 8,000		Zenpep 10,000
Pertzye 16,000		Zenpep 10,000 x 2
Ultresa 13,800		Zenpep 10,000
Ultresa 20,700		Zenpep 10,000 X 2
Ultresa 23,000		Zenpep 10,000 x 2
Viokace 10,440		Zenpep 10,000
Viokace 20,880		Zenpep 10,000 x 2
Cimetidine 400 mg HS	Tagamet	Famotidine 20 mg HS
Cimetidine 800-1600 mg TDD	Tagamet	Famotidine 20 mg BID
Nizatidine 150 mg	Axid	Famotidine 20 mg
Nizatidine 300 mg	Axid	Famotidine 40 mg
Ranitidine 150 mg	Zantac	Famotidine 20 mg
Ranitidine 300 mg	Zantac	Famotidine 40 mg
Dexlansoprazole ALL STRENGTHS	Dexilant/Kapidex	Pantoprazole 40mg
Esomeprazole IV or PO	Nexium	Pantoprazole 40 mg same route
Pantoprazole 40 mg IV QD	Protonix IV	Famotidine 20 mg IV BID
Lansoprazole ALL STRENGTHS	Prevacid	Pantoprazole 40 mg
Omeprazole ALL STRENGTHS	Prilosec	Pantoprazole 40 mg
Omeprazole/Sodium Bicarb ALL STRENGTHS	Zegerid	Pantoprazole 40mg
Rabeprazole 20 mg	Aciphex	Pantoprazole 40 mg
Methylcellulose 5-15 mL or 2 gm packet	Citrucel	Psyllium (Metamucil) 3.4 gm
Mesalamine 400 mg tablet	Asacol	Mesalamine 400 mg capsule (Delzicol)
Mesalamine HD 800 mg tablet	Asacol HD	Mesalamine 400 mg capsule x 2 (Delzicol)
Probiotics (any)	acidophilus, saccharomyces	Floranex (granules or tablets)
RESPIRATORY		
Desloratidine 2.5 mg	Clarinex	Cetirizine 5 mg
Desloratidine 5 mg	Clarinex	Cetirizine 10 mg
Fexofenadine 30 mg QD or BID (or age 2-11)	Allegra	Cetirizine 5 mg QD

WADLEY REGIONAL MEDICAL CENTER
THERAPEUTIC INTERCHANGE LIST
THERAPEUTIC GROUP SORT
2/8/2017

Generic Drug Prescribed or CLASS	Brand Drug Prescribed	Formulary Interchange
Fexofenadine 60 mg BID or 180 mg QD	Allegra	Cetirizine 10 mg QD
Fexofenadine/Pseudoephedrine	Allegra D	Cetirizine/Pseudoephedrine
Levocetirizine 2.5 mg	Xyzal	Cetirizine 5 mg
Levocetirizine 5 mg	Xyzal	Cetirizine 10 mg
Loratidine (tablet or liquid)	Claritin	Cetirizine (same strength)
Loratidine/Pseudoephedrine	Claritin D	Cetirizine/Pseudoephedrine (same strength)
Theophylline IV	Theophylline	Aminophylline IV (theophylline dose divided by 0.8)
Albuterol HFA	Proair/Proventil/Ventolin	Albuterol 2.5 mg/3 ml nebulized
Albuterol Tablets		Albuterol Liquid, same dose
Arformoterol Tartrate	Brovana	Albuterol 2.5 mg Q6H
Formoterol Fumerate BID	Foradil/Perforomist	Albuterol 2.5 mg a 6 hours
Ipratropium/Albuterol	Combivent	Ipratropium/Albuterol (Duoneb) Nebulized
Isoproterenol 1-2 puffs q 4 hours	Isuprel	Albuterol (Ventolin) 1-2 puffs q 12 hours
Levalbuterol HFA	Xopenex HFA	Levalbuterol 1.25 mg/3 ml nebulized
Metaproterenol 2-3 puffs Q4-6H	Alupent	Albuterol 2 puffs QID or Q6H
Metaproterenol neb 2.5 mL Q6H	Alupent	Albuterol neb 2.5 mg/0.5 mL Q6H
Salmeterol 50 mcg inhaler (1 inh BID)	Serevent Diskus	Albuterol 2.5 mg QID
Beclomethasone 40 mcg Inhaler (1-2 inh BID)	Qvar	Budesonide 0.25 mg neb BID
Beclomethasone 80 mcg Inhaler (2 inh BID)	Qvar	Budesonide 0.5 mg neb BID
Budesonide 90 mcg Inhaler (2 inh BID)	Pulmicort Flexhaler	Budesonide 0.25 mg neb BID
Budesonide 180 mcg Inhaler (2 inh BID)	Pulmicort Flexhaler	Budesonide 0.5 mg neb BID
Fluticasone HFA 44 mcg (2 inh BID)	Flovent HFA	Budesonide 0.25 mg neb BID
Fluticasone HFA 110 mcg (2 inh BID)	Flovent HFA	Budesonide 0.5 mg neb BID
Fluticasone HFA 220 mcg (2 inh BID)	Flovent HFA	Budesonide 0.5 mg neb BID
Fluticasone DPI 50 mcg (2 inh BID)	Flovent Diskus	Budesonide 0.25 mg neb BID
Fluticasone DPI 100 mcg (2 inh BID)	Flovent Diskus	Budesonide 0.5 mg neb BID
Fluticasone DPI 250 mcg (2 inh BID)	Flovent Diskus	Budesonide 0.5 mg neb BID
Mometasone 110 mcg Inhaler (1 inh BID)	Asmanex	Budesonide 0.25 mg neb BID
Mometasone 220 mcg Inhaler (1-2 inh BID)	Asmanex	Budesonide 0.5 mg neb BID
Budesonide/Formoterol 80/4.5 (2 inh BID)	Symbicort	Budesonide 0.25 mg neb BID + Albuterol 2.5 mg neb QID
Budesonide/Formoterol 160/4.5 (2 inh BID)	Symbidort	Budesonide 0.5 mg neb BID + Albuterol 2.5 mg neb QID
Fluticasone/Salmeterol HFA 45/21	Advair HFA 45/21	Budesonide 0.25 mg neb BID + Albuterol 2.5 mg neb QID
Fluticasone/Salmeterol HFA 115/21	Advair HFA 115/21	Budesonide 0.5mg neb BID + Albuterol 2.5mg neb QID
Fluticasone/Salmeterol HFA 230/21	Advair HFA 230/21	Budesonide 0.5mg neb BID + Albuterol 2.5mg neb QID
Fluticasone/Salmeterol 100/50 1 inh BID	Advair Diskus	Budesonide 0.25 mg neb BID + Albuterol 2.5 mg neb QID
Fluticasone/Salmeterol 250/50 1 inh BID	Advair Diskus	Budesonide 0.5 mg neb BID + Albuterol 2.5 mg neb QID
Fluticasone/Salmeterol 500/50 1 inh BID	Advair Diskus	Budesonide 0.5 mg neb BID + Albuterol 2.5 mg neb QID

WADLEY REGIONAL MEDICAL CENTER
THERAPEUTIC INTERCHANGE LIST
THERAPEUTIC GROUP SORT
2/8/2017

Generic Drug Prescribed or CLASS	Brand Drug Prescribed	Formulary Interchange
Fluticasone/Vilanterol 100/25 1 inh QD	Breo Ellipta	Budesonide 0.5 mg neb BID + Albuterol 2.5 mg neb QID
Mometasone/Formoterol 100/5 (2 inh BID)	Dulera	Budesonide 0.5 mg BID + Albuterol 2.5 mg QID
Mometasone/Formoterol 200/5 (2 inh BID)	Dulera	Budesonide 0.5 mg BID + Albuterol 2.5 mg QID
Beclomethasone Nasal Spray	Beconase AQ	Fluticasone 1 spray in both nostrils BID
Flunisolide Nasal Solution 0.025%		Fluticasone 1 spray in both nostrils BID
Mometasone Nasal Spray	Nasonex	Fluticasone 1 spray in both nostrils BID
Triamcinolone Acetonide 55 mcg spray	Nasocort AQ	Fluticasone 1 spray in both nostrils BID
Zafirlukast 20 mg twice daily	Accolate	Montelukast (Singulair) 10 mg PO every evening
Zileuton 600 mg PO four times daily	Zyflo	Montelukast 10 mg PO every evening
OPHTHALMIC/OTIC		
Betaxolol 0.5% 1-2 drops BID	Betoptic S 0.5%	Timolol (Timoptic) 0.5% 1 drop BID
Bimatoprost	Lumigan	Latanoprost (Xalatan) same frequency
Brimonidine 0.1% and 0.15%	Alphagan P	Brimonidine 0.2%
Brimonidine 0.2%+ Timolol 0.5% 1 drop BID	Combigan	Brimonidine 0.2% 1 drop BID + Timolol 0.5% 1 drop BID
Brinzolamide 1%	Azopt 1%	Dorzolamide 2%
Carteolol 1 drop bid	Ocupress	Timolol 0.5% Solution 1 drop bid
Ciprofloxacin/dexamethasone OTIC	Ciprodex OTIC	Ciprofloxacin 0.3% OPTH + dexamethasone 0.1% OPTH
Ciprofloxacin/hydrocortisone OTIC	Cipro HC	Ciprofloxacin 0.3% OPTH + dexamethasone 0.1% OPTH
Gatifloxacin Eye Drop	Zymar	Ofloxacin Eye Drop
Flurbiprofen	Ocufen	Diclofenac OPTH
Levobunolol 0.5% 1-2 drops daily - BID	Betagan	Timolol 0.5% Solution 1 drop bid
Metipranolol 1 drop bid	Optipranolol	Timolol 0.5% Solution 1 drop bid
Moxifloxacin	Vigamox	Ofloxacin Eye Drop
Prednisolone Sodium Phosphate	Inflamase Forte	Prednisolone Acetate (Pred Forte)
timolol gel 0.25% 1 drop daily	Timoptic-XE	timolol 0.25% solution 2 drops twice daily
timolol gel 0.5% 1 drop daily	Timoptic-XE	timolol 0.5% solution 2 drops twice daily
Unoprostone 1 drop bid	Rescula	Latanoprost 1 drop at bedtime
TOPICAL		
Topical corticosteroids may be freely interchanged to any product within the same potency class. (Ultra-High, High, Med-High, Medium, Low, Least)		
MISC		
Cortisone 25 mg	Cortone Acetate	Hydrocortisone 20 mg
Prednisolone 5 mg	Millipred	Prednisone 5 mg
Triamcinolone 4 mg		Prednisone 5 mg
Insulin Aspart	Novolog	Insulin Lispro (Humalog)
Insulin Aspart Protamine and Aspart	Novolog 70/30	Insulin Lispro Protamine Lispro (Humalog 75/25)
Insulin Glulisine	Apidra	Insulin Lispro (Humalog)
Insulin Detimir	Levemir	Insulin Glargine (Lantus) same dose and

WADLEY REGIONAL MEDICAL CENTER
THERAPEUTIC INTERCHANGE LIST
THERAPEUTIC GROUP SORT
2/8/2017

Generic Drug Prescribed or CLASS	Brand Drug Prescribed	Formulary Interchange
Estrogens (Esterified)	Menest	Estrogens conjugated (Premarin) same dose
Testosterone cyprionate	Depo-testosterone	Patient med from home
Ketoprofen 25 mg		Ibuprofen 200 mg
Ketoprofen 50 mg		Ibuprofen 400 mg
Ketoprofen 75 mg		Ibuprofen 600 mg
Ketoprofen Extended Release 200 mg PO daily	Oruvail	Ibuprofen 800 mg qid
Naproxen 220 mg PO	Aleve	Naproxen 250 mg
Naproxen Sodium 275 mg PO	Anaprox	Naproxen 250 mg
Naproxen Controlled Release	Naprelan	Naproxen same TDD divided BID or TID
Naproxen Sodium 550 mg PO daily	Anaprox DS 550	Naproxen 500 mg
Piroxicam 10 mg PO daily		Meloxicam 7.5 mg daily
Piroxicam 20 mg PO daily		Meloxicam 7.5 mg daily
Piroxicam 40 mg PO daily or 20mg PO BID		Meloxicam 15mg daily or 7.5 mg BID
Sulindac 200 mg PO bid		Sulindac 225 mg (1 and 1/2 of the 150 mg)
Tolteridine 4mg PO once daily	Detrol LA	Tolterodine 2 mg BID
Bisphosphonates (osteoporosis maintenance)	Fosamax/Actonel/Boniva	Hold while inpatient, resume on discharge
Dimenhydrinate 25 mg PO q 4-6 hour	Dramamine	Meclizine (Antivert) 12.5 mg PO q 8 hour
Dimenhydrinate 50 mg PO q 4-6 hour	Dramamine	Meclizine (Antivert) 12.5 mg PO q 8 hour
Multivitamin/Oral Liquid (Any)		Cerovite Liquid
Vitamin B Complex w/ or w/out Iron, Vit C, FA (Any)	Stresstabs/Maxaron/Niferex	Nephro-vite
Vitamin A		Herbal Policy - Hold med while in hospital